EW110R

Parts Breakdown

/ |

A N

V/ri11,4h



EW110R

Parts Breakdown

/ |

V/711d,dbds




EW110R

Parts Breakdown

V/rled,dbds

8/18/2010

Page 3 of 10



m Parts Breakdown EW110R
V/rl1d dbds

44

SN
¥

G,/

Page 4 of 10 8/18/2010



m Parts Breakdown EW110R
V/rl1d dbds

x
©

=

[}
@]

57

p@@@@&)@(

o
=

U

U

DETAIL"A"

4

&

Page 5 of 10 8/18/2010



EW110R

Parts Breakdown

V/rled,dbds

8/18/2010

Page 6 of 10



m Parts Breakdown EW110R
V/rl1d dbds

¢

NS

Page 7 of 10 8/18/2010




V/711i

Products with multiple versions are listed in subsiding order with the newest version on top not indented

T

@ooxlmm.hmm—\)a
+

/ |

b A A &

Part ID

541-10050-01
541-15012-00
044-01599-71
060-01598-80
011-90599-40
541-15005-01
541-15003-00
011-90699-90
541-20070-00
032-30399-90
541-25003-00
541-25008-00
540-25006-00
056-50999-90
541-25013-00
541-30280-00
541-30310-00
540-35024-00
530-35007-00
011-90698-30
003-10060-00
014-00599-62
541-30070-00
541-35033-01
541-35012-00
541-35028-00
004-37052-00
004-35052-20
541-35034-00
541-35035-02
541-35009-00
541-35041-00
023-00698-20
011-90597-90
011-90596-60
003-10050-00
011-90595-90
541-55046-00
004-37051-40
002-17050-00
004-37052-00
541-55053-00
621-85015-00
541-50380-00
541-50010-30
541-50010-10
541-50011-40
530-50021-10
541-50010-20
541-50010-50
541-50012-20
524-50010-10
541-50010-60
541-50010-40
541-65012-00
510-60130-01
064-12799-90
551-65005-01
541-60100-00
541-65022-00
541-65021-00
690-45005-00
541-65002-00
056-11399-82

Parts Breakdown

Part Name

CRANK CASE ASS'Y, EW110R
GASKET (CRANKCASE), EW110R
OIL SEAL, EW110R,T1

BALL BEARING 6202C3, RBL500
SOCKET HEAD BOLT, EW110R
CYLINDER GASKET, RBL500
CYLINDER, EW110R

H.S.H BOLT M6X18, EW110R
CRANKSHAFT COMPLETE, EW110R
WOODRUFF KEY, RBC280
PISTON PIN, EW110R

PISTON, EW110R

PISTON RING, EW110R

CLIP, EW110R

NEEDLE BEARING, EW110R
MUFFLER COMPLETE, EW110R
SPARK ARRESTER COMPL., EW110R
MUFFLER COVER, EW110R
GASKET (MUFFLER), EW110R
SOCKET HEAD BOLT, EW110R
WASHER, G2410R

SCREW, EW110R

LEAD VALVE ASSEMBLY, EW110R
INSULATOR, EW110R

PACKING, EW110R

GASKET (LEAD VALVE, EW110R
SCREW & WASHER, EW110R
SCREW, EW110R

CLEANER BODY, EW110R
CLEANER COVER, EW110R
ELEMENT, EW110R

GASKET, EW110R

SPACER, EW110R

S.H.B.M5X22, EW110R

S.H. BOLT M5X50, EH561
WASHER M5, EH760

SOCKET HEAD BOLT M5X40, EW110R
CYLINDER COVER, EW110R
SCREW & WASHER, EW110R
NUT M5, EW110R

SCREW & WASHER, EW110R
COVER, EW110R

SCREW, EW110R

RECOIL STARTER ASSY, EW110R
SPIRAL SPRING, EW110R
REEL, EW110R

STARTER ROPE, RBC260
STARTER KNOB, RBC260
RATCHET, EW110R

FRICTION SPRING, EW110R
THRUST WASHER, EW110R
SET SCREW M5, EW110R
WASHER, EW110R

RATCHET GUIDE, EW110R
FUEL TANK COMPL. EW110R
FUEL TANK CAP ASSY, EW110R
FILTER, EW100R

PACKING, EW110R

STRAINER, EW110R

FILTER (STRAINER), EW110R
BOLT, EW110R

SEAL WASHER, EW110R

FUEL HOSE, EW110R

HOSE CLAMP, EW110R

Page 8 of 10

Quantity

RS L U (UL UL U (U (UL (UK (UL (UK UL KU U RS U U U (U RS (K U K RS (UK U L U U U U | NG S U N QS U (0 T | NG JRE U\ U U O T (O T NG L U (U U G N0 T O [ G U . U N W G SO NS T |\ I G

EW110R

8/18/2010



V/711i

68
69
70
71
72
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132

/ |

b A A &

541-65003-00
001-17051-40
541-65036-00
541-65035-00
541-65011-00
5416505700
023-00599-90
541-60480-00
541-60020-10
580-61110-10
541-60022-60
580-61110-10
541-60022-50
161-62363-08
804-60012-30
541-60021-40
541-60021-30
541-60021-20
541-60023-10
541-60020-50
541-60020-30
541-60022-40
541-60021-10
541-60022-10
541-60022-20
530-60180-20
541-60023-20
541-60022-30
804-60012-30
541-60020-40
004-37066-50
541-40010-00
541-45001-00
541-45003-00
541-40020-00
129-45001-03
017-80600-10
020-00700-10
021-70600-20
541-65023-00
541-70230-10
541-70230-20
5417041020
541-75003-00

011-90597-90
001-67061-60
003-20060-00
020-00699-20
066-20098-10
540-75008-00
023-00697-80
003-12040-00
002-37040-00
065-40099-31
065-01497-10
065-50099-40
480-02510-01
480-02510-04
480-02510-02
480-05010-21
480-05010-22
480-02510-05
480-02510-08
480-05010-14
480-05010-23
480-10010-24
480-02510-35

Parts Breakdown

TANK BRACKET COMPL., EW110R
BOLT ASSY, EW110R
DAMPER, EW100R
DAMPER, EW110R
DAMPER, EW110R
N/A

SPACER - RBC260
CARBURETOR ASS'Y, EW110R
THROTTLE VALVE (#130), EW110R
SCREW, EW110R
CHOKE VALVE, EW110R
SCREW, EW110R
PILOT JET (#135), EW110R
ADJUSTER, EW110R
SPRING, EW110R
CHOKE SHAFT ASSEMBLY, EW110R
THROTTLE SHAFT ASSEMBLY, EW100R
BOLT, EW110R
NEEDLE ASSY, EW110R
PIN, EW110R
FLOAT CHAMBER BODY, EW110R
PACKING, EW110R
PACKING, EW110R
FLOAT ASSY, EW100R
MAIN NOZZLE, EW110R
MAIN JET (#70), EW110R
CLIP, EW110R
SCREW, EW110R
SPRING, EW110R
SPRING, EW110R
SCREW & WASHER, EW110R
THROTTLE LEVER COMPLETE, EW110R
THROTTLE LEVER, EW110R
STOP PLATE, EW110R
ROD COMPLETE, EW110R
CLIP, EW110R
WING NUT, EW110R
WASHER, EW110R
FRICTION WASHER, EW110R
GASKET (CARBURETOR), EW110R
FLYWHEEL, EW110R
IGNITION COIL, EW110R
N/A

TUBE, EW110R
S.H.B.M5X22, EW110R
BOLT, EW110R
SPRING WASHER, G2800R
WASHER M6, RBL500
STOP SWITCH, EW110R
PLATE, EW110R
SPACER, EW110R
WASHER, EW110R
FLANGE NUT, EW110R
PLUG CAP SPRING,RBC221
SPARK PLUG BPM7A,RBC260
PLUG CAP, RBL250
CASING, EW110R
CASING COVER, EW110R
O RING, EW110R
PLUG, EW210R
PACKING, PLUG, EW210R
S.H.BOLT M6X40, EW110R
WASHER, EW110R
BOLT & WASHER ASSEMBLY, EW210R
BOLT & WASHER ASSEMBLY, EW210R
NUT & WASHER ASS'Y M8, EW300TR
HANDLE, EW110R

Page 9 of 10

SN NN DBAERDAAAAAaaaaoaaeoaaoaaoaaaaaaoaaaiNmAaAnmeoaeoeoaEeaOaoaE@aOaOaaaaaaNAAAQAQA@AOQQAQA@QOQQOQ@QQOQAQAOQQAQOQA@AOQQAO QAN A A AN A A aN -~

EW110R

8/18/2010



V/711i

133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
149
151
152
153
154
1,001
1,002

/ |

. A A A

480-02510-11
480-02510-09
480-02510-10
480-02510-12
480-02510-13
480-02510-15
480-02510-19
480-02510-20
480-02510-14
480-05010-21
480-05010-22
481-00001-22
481-00001-23
480-02510-17
4800255029
123048-A
480-02510-36
480-02510-23
480-02510-38
480-02510-31
5309003000
123049-A

Parts Breakdown

INNER CASING, EW110R
IMPELLER, EW110R

MECHANICAL SEAL, EW110R

O RING (INNER CASING) EW110R
VALVE CASE, EW110R

CHECK VALVE, EW110R
DELIVERY BEND, EW110R

O RING (DELIVERY BEND),EW110R
BOLT & WASHER M6X20, EW110R
PLUG, EW210R

PACKING, PLUG, EW210R

HOSE COUPLING (ABS), EW110R
HOSE COUPLING HANDLE (ABS), EW110R
PACKING, COUPLING, EW110R
STRAINER, EW110R

1X20' SUCTION HOSE, EW110R
BASE, EW110R

BOLT M5X20, EW110R

TAPPING SCREW M5X14, EW110R
BASE CUSHION, EW110R
WRENCHES, EW110R

1X50' DISCHARGE HOSE, EW110R

Page 10 of 10

S A RN DN WA aNMNNA,AAAI S

EW110R

8/18/2010



